
A Master Plan to guide 

the growth of Pleasanton 

through the year 2025.

Pleasanton2025
Planning and  
Zoning Commission
City of Pleasanton

Erich Franke, Chair

Ben Garza, Vice Chair

Landa Diaz, Secretary

Ray Samsel

Kenny Hernandez

Donna Metting

Bill Lamb



2   Pleasanton2025

 Introduction
Welcome to Pleasanton  .............................4

Why We Plan...........................................4

Previous Planning Efforts ...........................5

Vision 2025 ...........................................6

 Use and Organization of the Plan
Use ......................................................8

Organization ..........................................9

 Baseline Analysis
[...]
expenditures, the following financial data was obtained 

from the City of Pleasanton – 2011 Comprehensive 

Annual Financial Report (CAFR):

•	 Operating	Revenue

•	 Operating	Expenses

•	 Total	Liabilities

•	 Total	Assets

•	 Total	Debt	Service

•	 Total	Expenses

•	 Total	Revenue

This information represented both the water and wastewater 

utilities and was used to calculate the operating ratio, debt 

ratio, debt service coverage, expense ratio and revenue per 

connection; reference the summary table below.



76   Pleasanton2025

      Water System

operaTing raTio

The operating ratio demonstrates the relationship 

between operating revenues and operating 

expenses. A ratio of less than 1.0 indicates there 

is insufficient revenue to meet current expenses. 

The City of Pleasanton has an operating ratio that 

is slightly greater than 1.0. This organization will 

operate efficiently by keeping expenses low relative 

to revenue.

debT raTio

The debt ratio (total liabilities divided by total 

assets) measures the amount of debt being carried 

by the organization. The City’s debt ratio of 0.53 

represents 53 percent of operations have been 

financed with debt and the remaining 47 percent 

has been financed by equity. This higher debt ratio 

is most likely due to water and sewer expenditures 

outpacing revenue in 2011.  Based on the auditor’s 

summary in the City’s 2011 CAFR, the charges for 

services income increased by $1,275,972 from the 

prior year, interest income decreased by $250 and 

expenses increased by $823,180.

debT ServiCe Coverage

Debt	service	coverage	refers	to	the	ratio	of	net	

operating income to total debt service. Many 

successful water utilities have debt service coverage 

ratios much greater than 1.0. It is recommended 

to have more money budgeted than required for 

operating expenses for cash management purposes. 

The debt service coverage shown by the City of 

Pleasanton demonstrates the importance of having 

additional funds for management purposes by 

having ratios of greater than 1.0. The City’s debt 

service coverage is high due to the minimal amount 

of debt incurred in relation to the revenue received 

for the water and wastewater utilities.

expenSe raTio

The expense ratio measures the amount of operating 

expenses compared to total expenses. A ratio 

greater than 0.5 indicates that most expenditures 

are for operations, which leaves the remaining 

balance for non-operating costs (i.e. debt service, 

capital improvements, etc.). The City has an expense 

ratios greater than 0.5.

revenue per ConneCTion

The amount of revenue the entity receives per 

person should be tracked over time. If this ratio is 

steadily increasing, then the entity’s customer base 

will have to spend an increasingly higher percent of 

their income for water service. The ratio also reflects 

the need for operating and capital revenue. If the 

ratio increases over time, the utility might need to 

reduce revenue requirements, such as operating 

more efficiently, outsourcing and contracting and 

receiving contributed capital. 

expenSe per ConneCTion

The amount of expense the entity incurs per person 

should be tracked over time. If this ratio is steadily 

increasing, then the entity may be required to 

increase rates to its customer base. In addition, the 

utility might need to reduce expenses by operating 

more efficiently or limiting expansions into low 

density areas. 



Pleasanton2025   77

QUALITATIVE BUDGET ANALYSIS

It’s highly recommended for the City to conduct a 

thorough review and input process for adopting 

a CIP for both the current fiscal year and 

subsequent five years on the planning horizon.  

This planning process is important for the City 

to follow on a consistent and objective basis 

in order to allocate funding for future capital 

improvement needs.  The update process for 

the CIP takes place annually along with the 

development of the City’s annual budget.  In 

addition to the CIP information presented in 

Chapter 1.0 of this report, proposed projects for 

the CIP should also be evaluated according to 

three funding categories:

 Prioritized Funding: Projects competing for 

general fund and certain dedicated funding 

sources; majority of projects fall under this 

category.

 Enterprise Fund: Utility projects funded from 

a dedicated funding source and are not eligible 

to compete for the general fund.

 Developer Funded: Projects funded and 

constructed by developers that do not compete 

for the general fund. These projects are 

included in the 5-year CIP to recognize that the 

vast amount of infrastructure that the City will 

assume responsibility for upon completion of 

construction.

The City of Pleasanton needs to establish a 

project list for FY2014 that is prioritized based on 

reason for improvement (i.e., regulation, upgrade, 

growth, relocation, and rehabilitation). By further 

refining their CIP, the City can identify ways to 

balance the necessary capital improvements 

with appropriate debt levels. Currently, the 

City has identified approximately $1 million of 

improvements for the water and wastewater utility 

for this fiscal year and $0.425 million for FY 13-14. 

A copy of a CIP budget from Aqua Water Supply 

Corporation (WSC) is provided in Appendix C 

as an example for the City to reference.  Aqua 

WSC is located in Bastrop, Texas; they serve a 

growing suburban area of approximately 17,000 

water connections and have 25 groundwater wells 

scattered throughout their service area. 

Aqua WSC color-coded their CIP items to track 

when a project is deferred, under construction 

or complete.  This organization actively seeks 

out opportunities to receive grant funds and low-

interest loans for infrastructure improvements.  

Aqua WSC also introduces small rate increases 

(approximately 5 percent) every other year or as 

needed to maintain the budget. 

It is a balancing act to complete projects while 

minimizing the amount of loans and system 

debt.  Aqua WSC has a rule of thumb for capital 

projects: one-third of project costs are covered 

through capitalized depreciation, one-third 

are covered through the collection of impact 

fees, and the remaining amount is financed.  

These approaches may be useful for the City to 

consider as part of their future infrastructure and 

CIP planning.



78   Pleasanton2025

      Water System

FINANCIAL ASSESSMENT SUMMARY

In summary, the following conclusions and recommendations can be made for the City’s financial 

viability based on the information reported by the auditor in the City’s 2011 CAFR:

1. The City’s water utility is self-supporting; however, additional rate increases may be 

necessary in the future to offset capital expenditures pending CIP and financing decisions.

2. The City’s water utility ranks high both qualitatively and quantitatively regarding financial 

viability based on the following:

 City’s operating ratio is > 1.0, which represents sufficient revenue to meet current 

expenses;

 City’s expense ratio exceeds 0.5 (similar to the other municipalities); and

 City’s revenue per connection exceeds expenses per connection.

3. Continue to prioritize CIP items on a quarterly and annual basis and review impact fee study 

in conjunction with CIP updates. 



“Don’t dig for water under the outhouse.”

-Cowboy wisdom

 Wastewater System



80   Pleasanton2025

Existing Wastewater System

tReatMent pLant

The City’s existing wastewater treatment plant was 
originally constructed in the 1950s and has under-
gone numerous plant modifications.  The current 
treatment plant design consists of a lift station, bar 
screen, parallel primary treatment system with an 
oxidation ditch and carousel basin, three clarifiers, 
ultraviolet disinfection system, sludge drying beds 
and discharge facilities.  

The City is currently proceeding through the per-
mit renewal process with TCEQ since their waste-
water discharge permit expired on May 1, 2009.  
The effluent limits that are likely to be proposed 
for the plant’s discharge permit will be a 5.0-5.0-
1.3-1.0 treatment level, which corresponds to 
effluent limits of five milligrams per liter (mg/L) 
of carbonaceous biochemical oxygen demand 
(CBOD5); 5 mg/L of total suspended solids 
(TSS); 1.3 mg/L of ammonia nitrogen (NH3-N); 
and 1.0 mg/L of total phosphorus (TP); the City 
is limited to a maximum daily flow of 1.42 MGD 
and a maximum 2-hour peak flow of 2,958 GPM.  
Based on staff feedback, the City is currently using 
approximately 66 percent of the treatment plant 
design capacity.

Although the City’s wastewater permit has in-
cluded ammonia nitrogen on the list of permitted 
discharge parameters in the past, discharge limi-
tations of total phosphorus are currently being 
proposed by TCEQ for inclusion in the City’s 
permit renewal.  Based on draft nutrient guide-
lines developed by TCEQ, the existing and any 
new wastewater treatment plants will have a total 
phosphorus (TP) effluent limit of either 0.5 mg/L 
or 1.0 mg/L, depending on the size of the treat-
ment facility.  Typical effluent limits for total 
phosphorus (TP), as a daily average concentration, 
generally fall into the following ranges: 

 Permitted flow < 0.5 MGD: TP = 1.0 mg/L

  Permitted flow ranging between 0.5 – 3.0  
MGD: TP ranges between 0.5 – 1.0 mg/L

 Permitted flow > 3.0 MGD:  TP = 0.5 mg/L

Planning for infrastructure improvements for wastewater collection and treatment facilities is important in 
order to address issues associated with aging infrastructure, service area growth due to new planned develop-
ments, and potential water quality degradation from failing collection lines and septic systems.

      Wastewater System



Pleasanton2025   81

TCEQ has proposed a screening model for TP to 
be used to assess the impact of wastewater on the 
main pool of large reservoirs, rivers and creeks.  
According to the draft nutrient guidelines from 
TCEQ, existing plants will likely have total phos-
phorus limits included in their new discharge 
permits.  As a result, the City will need to modify 
the treatment process at their existing wastewater 
treatment plant in order to satisfy stringent dis-
charge limitations for total phosphorus.

Treatment plants with capacities less than 1.0 
MGD and with total phosphorus effluent limits of 
less than 2.0 mg/L would include the following 
processes: preliminary screening, activated sludge 
with nitrification, chemical addition to precipitate 
phosphorus, tertiary filters, disinfection using 
chlorine, de-chlorination, a sludge holding basin, 

and sludge drying beds.  These plants would be 
capable of meeting the following effluent limit 
combinations:  5-5-1.9-1.0, 5-5-1.5-1.0 and 
5-5-1.0-0.5.  To obtain the lower effluent limits 
for CBOD and ammonia nitrogen, longer sludge 
retention times (SRTs) would be incorporated 
in the design, thus increasing the cost of aera-
tion basins.  The tertiary filters would ensure that 
the TSS limit of 5 mg/L would not be exceeded 
and the filters would also assist in the removal of 
CBOD and phosphorus that might be associated 
with any carry-over flocculant from the clarifier.  
For phosphorus removal, chemical addition is 
assumed for small plants since biological nutri-
ent removal (BNR) systems are more difficult to 
operate and smaller plants typically do not have the 
personnel to attend to these plants. 



82   Pleasanton2025

      Wastewater System

Treatment plants with capacities equal to or greater 
than 1.0 MGD and with total phosphorus efflu-
ent limits of less than 2.0 mg/L would include the 
following processes: preliminary screening, grit 
removal, activated sludge with BNR, tertiary filters, 
disinfection using chlorine, de-chlorination, aero-
bic digesters and a belt press for sludge dewatering.  
Estimated costs also include a back-up chemical 
addition system for phosphorus precipitation when 
the BNR system fails to reach the required effluent 
limit.   

The assumptions related to phosphorus removal are 
based on total phosphorus levels of about 7 to 9 mg/L 
in the influent wastewater, removal rates of about 2 
mg/L for conventional activated sludge, and removals 
down to about 1 mg/L for the BNR process.  As noted 
above, chemical addition can be used in lieu of BNR 
in small plants and should be incorporated into the 
design as a backup to BNR when the total phosphorus 
effluent limit is greater than 1.0 mg/L.  For limits be-
low 1.0 mg/L, chemical addition is recommended in 
addition to BNR due to the problem of consistently 
removing total phosphorus to levels of 1.0 mg/L and 
lower.

ColleCtion SyStem

The collection system lines, ranging in size from 
6-inch to 30-inches in diameter, are primarily com-
prised of vitrified clay and concrete pipe material; 
these pipelines have been in service for over 30 years.  
Staff has verified that sections of the pipe material in 
various parts of the collection system have deteriorated 
and require necessary rehabilitation and/or replace-
ment.  The City purchased video inspection equip-

ment (i.e. closed circuit robotically controlled televi-
sion camera) a few years ago in order to televise and 
record the interior condition of the collection lines.  

Based on the CEC 2008 Water & Wastewater Master 
Plan, the collection system was divided into three 
sewersheds (East, Regional and Atascosa Sewershed) 
in order to evaluate the capacity of each.  The results 
of the evaluation showed that the City’s collection 
system has experienced considerable infiltration and 
inflow (I&I) conditions, especially during heavy rain 
events.  In addition, the City previously reported a 
number of sanitary sewer overflows to TCEQ due to 
the size (pipeline diameter), condition of the col-
lection system, I/I, grease and sand.  As a result, the 
City voluntarily participated in TCEQ’s Sanitary 
Sewer Overflow (SSO) Initiative Program in 2009; 
a number of problematic areas of the system were 
highlighted in the City’s SSO Plan.

Projects identified in the City’s SSO Plan that still 
require a video inspection and upgrade include the 
collection lines located on Oakhaven and Oaklawn 
Roads.  The City has already completed or is sched-
uled to complete the following collection system 
projects by next year:

 Airport Road

 Atascosa River Project (Phase 2)

 Atascosa River Project (Phase 3)

 East Side

 Sanchez Street

 Sutton Street



Pleasanton2025   83

LIFT STATIONS

The City’s wastewater currently includes four 
lift stations (Dowdy, Goodwin East, Industrial 
Park, and FM 476). Based on the evaluation of 
these lift stations provided in the CEC 2008 
Water & Wastewater Master Plan, the City is in 
the process of decommissioning the FM 476 
Lift Station and extending the gravity collection 
system.  The Goodwin West lift station has been 
recently decommissioned. The City also plans to 
install backup generators at the other two re-
maining lift stations.

The Dowdy Lift Station is located north of the 
intersection of First Street and US Highway 281; 
this lift station serves approximately 12 houses 
situated on large size lots within a small sewer-
shed northeast of US Highway 281.  This lift sta-
tion has not been experiencing any maintenance 
issues recently.  The Industrial Park Lift Station 
is located on the south side of Pleasanton near 
the intersection of Industrial Boulevard and US 
Highway 281; this lift station serves 
the commercial tenants within the 
Industrial Park.  The Goodwin 
East Lift Station is located near the 
intersection of Oakhaven Road and 
Old Pearsall Road; this lift station 
will have sufficient capacity and 
cycle time to remain in operation 
after the Goodwin West Lift Station 
is decommissioned.

EFFLUENT REUSE

As the City’s population continues to grow, ad-
ditional water sources should be considered to 